e

DRAWING MADE IN THIRD ANGLE PROJECTION ! W 528453 A e W 528453 /home/us014442/dm. tecmod

|
:
1 N REV eeh TERMINATOR FEED TYPE DESCRIPTION 73 | oy
1528453 — 1 C -| LEADMAKER | MECH POST FEED CUTS CARRIER - - - 1 1 1 1 1 1 Ei:jgg - EZICNJM’E@ii?lngmEAL@OKGASEHEET ;2 =
1 1528453 -2 C - BENCH MECH PRE FEED CUTS CARRIER - - = -
‘ 1528453 -6 C | LEADMAKER MECH POST FEED CONTINUOUS CARRIER Rl
; 7—- 1528453 -1 C | LEADMAKER MECH POST FEED —1 AND SPARE PARTS 1
\ 7—-1528453 -2 C - BENCH MECH PRE FEED —2 AND SPARE PARTS
} 7—- 1528453 -6 C | LEADMAKER MECH POST FEED —B AND SPARE PARTS - ; ; ; ; ; ; ;655425 EEQTDER”Iv?{ig?%fﬁ;LOL%E E;
: 7—- 1528453 -7 A - - - SPARE PARTS KIT “ : — -
} 54
w ~ |7 1 1 1 1 1 3-18031-0 SCR, SKT SET (MBXB) RAM 53
l CRIMP DATA AMP TERMINAL  AMP CRIMP SPECS 62
w -2l 212121212 1-18024-4 SCR, BHC (M5X20) DRAG B
1 LRI RARe A OO D —- ] 1 1 1 1 1 18024-7 SCR, BHC (M4X10) ANV IL 50
; S oL e SANGE ﬁ ~ |7 1 1 1 1 1 5-18022-2 SCR, HEX (M4X8)FEED FINGER | 59
\ WIRE 0.84 [.033 IN] F 32 - 28 AWG o8
} g INSUL | 1.27 [.050 INJ 0 0.50-1.00 [.020-.040 INJ @ 57
; % WIRE STRIP LENGTH -~ APPL INSTRUCTION 1] \ e sl W W W W W 13386851 PAWL, FEED o5
8 2.77-3.58 [.109-.141 INIC = |408-8322 & 408-8490 Ll \ N - == =)= 13387231 HOLDER, SHEAR, REAR (NO CUT) | 5o
: @ .\g — 4 4 4 4 4 4 18024-8 SCR, BHC (M4x12) SHEAR HOLDER 54 ——
| = TERMINAL - - FEED - / . / . . . 1-18023-3 SCR, SHC (IM4x16) TERM HLD DWN 53
} = APPL SPEC 114-250073 5.38 [.212 INJ 52
w i 5
e TERMINALS APPLIED e
; = — | 1 1 1 1 1 18024-3 SCR, BHC (M3X10) CAM 49
- 167020 - - - - N T 13386751 CAM, PRE FEED 30 € 40 mm ST | 48
S — - - - - B T T 1338676-1 CAM, POST FEED 30 & 40 mm ST | 47
\ = —- |7 1 1 1 1 1 1320999-3 APPLICATOR BASIC SUBASSY| 46
} 167022 - - - - B T T 590191-1 PLUG, NYLON 45
| 167020 - - - - - 1 1 1 1 1 1 1338660-1 RAM 44
} 167051 - - - - 43| ¢
; B B B B B 42
\ - - - - - ~ |7 1 1 1 1 1 2-18024-6 SCR, BHC (MBX25) RAM 47
} 40
w ~ |7 1 1 1 1 1 530125-1 SHIM SUBASSY 39
1 g%;% ng CRIMP HETGHT BT T T T T 469367-8 SPACER, FINE ADJUST 38
: M2 AWG K % - l l l l l l 879103-3 FINE ADJUST HEAD SUBASSY 37
36
l >8 AWG 0.56 +0.05 [.022 +.002 IN] D9 —
l 30 or 32 AWG 0.51 +0.05 [.020 +.002 INJ 3 34
} - - - -2l 212121212 1-18024-0 SCR, BHC (M4X20) STRIP GUIDE | 33
‘ [ B B ) — | 1 1 1 1 1 18027-2 WASHER, FLAT (M4 32 @
: £ - 1 1 1 T T T 1-18023-2 SCR, SKT CAP (M4X12)MOUNT BLOCK | 31
‘ _ _ _ = \W — | T 1 1 1 1 1 1320908-9 SPACER, STRIP GUIDE 30
| @ ) ’
: o - - - 7 ’ — | 1 1 1 1 1 1633073-1 STRIP GUIDE PLATE ASSY ;:
o O — — —
1 SN - B - T2l 2121271272 1-22284-0 SPRING, DRAG 27
l 52 —- | 1 1 1 1 1 356835-1 _EVER, DRAG RELEASE 26
; - _ _ _ N 1 1 1 1 1 1 240792-1 DRAG, TERMINAL 25
\ — - - - — | 1 1 1 1 1 13209281 PLATE, STRIP GUIDE 4
} S - - - — | 1 1 1 1 1 980371-4 SCR, SHC SHLD 23
w oL B B - -1 ] -] N 530472-2 STRIPPER D2
l 2 — | 1 1 1 1 1 1-18023-1 SCR, SHC (M4XT0)STRIPPER | 21 | B
; 3 ~—la] a]a]a] 4] 4 18025-2 WASHER, LOCK (M4) STRIPPER | 20
\ o - - - - - ] — | 590472-1 STRIPPER 19
} - - - — | 1 1 1 1 1 5305181 HOLDER, TERMINAL 13
| 1 - 1 - - 1 - - 1338684-1 HOLDER, SHEAR, FRONT (NO-CUT) 17
} /I\' RECOMMENDED SPARE PARTS. — 21212121212 18023-2 SCR, SHC (M3XB) REAR SHEAR PL | 16
} [LLJ) 2. GREASE RAM, CAM, CAM FOLLOWER AND FEED ROD LIGHTLY. { I I L ) e [ ~650464-0 PLATE, SHEAR C(REAR) =
\ N - w w 1 1 1320920-1 HOLDER, SHEAR, REAR (CUTY | 14
‘ 3. LUBRICATE DAILY PER THE APPLICATOR INSTRUCTION NI : : : : : ey S AR, CLOAT (AR =
; SHEET SUPPLIED WITH THE APPLICATOR. N B B B B e a0 0 SPRING. SHEAR =
} — 21212121212 356885-4 STOP, SHEAR 11
w N - | - ] T 1 1320921 -1 HOLDER, SHEAR, FRONT (CUT)| 10 —
l g NI 1 1 1 1 1 4620061 SHEAR, FLOAT (FRONT) g
} N 1T 2 2] 2] 1 1 1 1333200-7 ANV L 3
\ o — | 1 1 w ] ] 3-240641-0 SPACER, DEPRESSOR (REAR)| 7
} — | 1 1 1 1 1 530468-2 DEPRESSOR, SHEAR (REARY | 6
w | — | 1 1 1 1 1 2-455889-9 DEPRESSOR, SHEAR (FRONTY| 5
} . — | 1 1 1 1 1 238011-7 SPACER, BLOCK CRIMPER 4
; s N 1 [ 2] 21211 1 1 5-683454-4 CRIMPER, INSULATION 3
e — |7 w 1 1 1 1 455888-4 SPACER, CRIMPER D
} N 1 | 2] 2121 1 1 456400-9 CRIMPER, WIRE 1
: , VIEW B ROTATED 180° N WARN I NG D _7 77— 72=71 ] =B | =2 | - PART NO DESCRIPTION L
| POST FEED 40 mm STROKE | POST FEED 30 mm STROKE | PRE FEED 30 mm STROKE | PRE FEED 40 mm STROKE D | | | | | = REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISION) A
: ON INSTALLATION, SET WIRE || QTY REQD PER ASSY PARTS LIST
o > DISC TO LARGEST WIRE SIZE ’—% DIVENSIONS. i LINCHES AT - o - S -
‘ SETTING. USE OF SETTINGS TOLERANCES UNLESS — ECE Y IPEERE ey
L (REF) ) BELOW MIN REQUIRED CRIMP — . JToTan s SPECITIER 1T oFTHOUSE FUBACKHURST | g pnpey  Tuco Eieceronios
\ ~ |h @ HEIGHT SETTING WILL CAUSE — > PLC DEC +- CHK - REL 21°70-04 Horrisburg, PA 17105-3508
} @ . DAMAGE TO CRIMP TOOLING. —4 et NAE ETNE ADJ SIDE FD HD_1 APP|  [PCHINE meF
w o| 8 [oreT ' GUIDE OFF C_|ECR-06-006386 CE_MAROB|sure TeEXTURE: - HD-T APPL
R EIEE NSULATION BARREL SIFIToR T Revis on eecom T aee | oeve | Sndb B o Ss B |~ | D) R 1528453 e e
\ i . =
: B N IS-MAR-06 | 14:24:05 us014442 - | - = - 4 3 oo77a | CUSTOMER AND ASSEMBLY DRAWING e




